FEB 18 2003 2:43PM HP LASERJET 3200 p.1

SSSSSSSSSSSSSS

F752/F753

Smith Machine

* F753 Shown)




HP LASERJET 3200

FEB 18 2003 2:43PM

F752/F753

Page 1




HP LASERJET 3200

FEB 18 2003 2:43PM

F752/F753

Page 2




HP LASERJET 3200

FEB 18 2003 2:43PM

F752/F753

Left Side Shown
Right Side Opposite

Page 3




FEB 18 2003 2:43PM HP LASERJET 3200 p.5

F752F753

16




HP LASERJET 3200

FEB 18 2003 2:43PM

F7152F753

Page 5




F752/F753

Page 6




FEB 18 2003 2:43PM HP LASERJET 3200

%

4 CATALOG F752/F753
Key . s
No. Qty. Part Number Description
1 2 | 61-F75206 BASE ASSEMBLY
2 2 | 61-F75201 FRONT UPRIGHT
3 1 | 61-F75204 REAR UPRIGHT (RIGHT SIDE)
4 2 | 61-F75202 CROSSMEMBER
5 1 | 61-F75210 LOCKOUT RACK (RIGHT SIDE)
6 2 | 61-F75215 LINEAR SHAFT SUPPORT RAILS
7 2 | 61-F75216 LINEAR SHAFT
8 4 | 14-BRG-LIN10PN OPEN LINEAR BEARING
9 2 | 61-F75214 LINEAR BEARING/ WEIGHT BAR MOUNT
10 | 4 | 61-F75208 LOCKOUT LIMITTER
11 1 | 61-F75212 LOCKOUT HOLDER (RIGHT SIDE)
12 2 | 61-F75211 SAFETY LOCKOUT
13 | 4 | 11-SET-#10-(32)1HD 10-32 x 1" Half Dog
14 4 | 14-OIL-118 1 1/8" OILLITE
15 1 | 61-F75203 BAR AXLE
16 2 | 61-F75222 WOLVERINE BAR COLLAR
17 2 | COLLAR BOLT SLEEVE COLLAR RETAINING BOLT
18 1 | 16-F75207 LOCKOUT SLEEVE
19 4 | 61-F7520PT4 SHEILD MOUNT BRACKET
20 | 6 | 19-PAD-1 RUBBER BUMBER
21 2 | 61-F7520PT1 TOP GUIDE TUBE MOUNT
22 2 | 61-F7520PT2 31 LB. COUNTER WIEGHT
23 2 | 61-F7520PT3 GUIDE TUBE
24 2 61-STD SSH128 SHEILDS
25 4 | 61-STD-SF110 1/4"x 2" x 7 FLANGE
26 1 | 61-F75205 REAR UPRIGHT (LEFT SIDE)
27 1 | 61-F75209 LOCKOUT RACK (LEFT SIDE)
28 1 61-F75213 LOCKOUT HOLDER (LEFT SIDE)
29 2 | 61-7520PT5 TOP PULLEY MOUNT

F753 Owners Manual

Page 7/



FEB 18 2003 2:44PM

HP LASERJET 3200

4 CATALOG

F752/F753

HARDWARE

=
o
<

Qty. Part Number

Description

8 11-HEX-381

3/8"x 1" HEX BOLT

4 11-HEX-38234

3/8"x 2 3/4" HEX BOLT

4 | 11-HEX-382

3/8"x 2" HEX BOLT

16 11-HEX-384

3/8" x 4" HEX BOLT

58 13-FLT-38

3/8" FLAT WASHER

24 12-LOK-38

3/8 CENTER LOCK REVERSABLE NUT

6 11-HEX-516314

5/16" x 3 1/4" HEX BOLT

4 11-HEX-5161

5/16" x 1" HEX BOLT

AR FAR S I DR E-E R R IR N R E P
ek
o

13-FLT-516 5/16" FLAT WASHER
10 13-LOK-516 5/16" LOCK WASHER
8 11-HEX-124 1/2"x 4" HEX BOLT
8 13-FLT-12 1/2" FLAT WASHER (USS)
8 12-LOK-12 1/2" LOCK NUT
8 13-FLT-12SAE 1/2" FLAT WASHER (SAE)
6 16-PL.G-PINETREE932 GLIDE BUTTON
4 | 18-PUL-312 3 1/2" PULLEY
4 12-LLOK-1032N 10-32 Nylon Insert Lock Nut
2 61-STD-SC133 F752 CABLE - 73"

F/753 Owners Manudl

Page 8



